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Age IgG1 IgG2 IgG3 IgG4 
4 to < 7 years 209-902 mg/dL 44-316 mg/dL 10.8-102.6 

mg/dL 
0.8-81.9 
mg/dL 

7 to < 10 years 253-1,019 
mg/dL 

54-435 mg/dL 8.5-102.6 
mg/dL 

1.0-108.7 
mg/dL 

10 to < 13 years 280-1,030 
mg/dL 

66-502 mg/dL 11.5-105.3 
mg/dL 

1.0-121.9 
mg/dL 

13 to < 16 years 289-934 mg/dL 82-516 mg/dL 20.0-103.2 
mg/dL 

0.7-121.7 
mg/dL 

16 to < 18 years 283-772 mg/dL 98-486 mg/dL 31.3-97.6 
mg/dL 

0.3-111.0 
mg/dL 

�•��18 years 341-894 mg/dL 171-632 mg/dL 18.4-106.0 
mg/dL 

2.4-121.0 
mg/dL 

 
Appendix F: Weight-based Dose Calculations 
�x Cost-effective dosing of immune globulins is achieved by dosing based on the lesser of 

either total body weight (TBW; i.e., actual body weight) or ideal body weight (IBW).  
o IBW for males: 50 kg + (2.3 x inches over 5 feet) 
o IBW for females: 45.5 kg + (2.3 x inches over 5 feet) 

�x For obese members (e.g�������%�0�,���L�V���• 30 kg/m2 or TBW is > 20-30% over IBW), adjusted 
body weight (adjBW) should be used for dose calculations. 
o AdjBW = IBW + [0.4 x (TBW-IBW)] 

�x Online adult IBW and adjBW calculator: https://www.mdcalc.com/ideal-body-weight-
adjusted-body-weight  

�x Online BMI calculator: 
https://www.nhlbi.nih.gov/health/educational/lose_wt/BMI/bmicalc.htm 
 

V. Dosage and Administration  
Refer to full prescribing information for specific dosage instructions. Dosage must be 
individualized and is highly variable depending on the nature and severity of the disease and 
on the individual patient response (e.g., serum IgG trough levels). There is no absolute 
maximum dosage of immune globulin or hyaluronidase.  
Drug Name  Indication Dosing Regimen  Maximum Dose 
Asceniv PI 300 to 800 mg/kg IV every 3 

to 4 weeks 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Bivigam PI Initial: 300 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Carimune NF ITP Initial: 0.4 g/kg IV QD on 2 
to 5 consecutive days 
 
Maintenance: 0.4 g/kg as a 
single IV infusion; if an 
adequate response does not 
result, the dose can be 
increased to 0.8-1 g/kg IV as 
a single infusion  
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial: 0.4 to 0.8 g/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Cutaquig PI Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.40. Prorate 
the weekly dose and give SC 
at regular intervals QD to 
every 2 weeks beginning 1 
to 2 weeks after last IV or 
SC dose depending on 
dosing regimen. 
 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Cuvitru PI Initial: Previous 
IGIV/HyQvia dose in grams 
divided by number of weeks 
between IV doses and 
multiplied by 1.30. Prorate 
the weekly dose and give SC 
at regular intervals QD to 
every 2 weeks beginning 1 
week after last IV or HyQvia 
dose. 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Flebogamma 
5% 

PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Flebogamma 
10% 

ITP 1 g/kg IV QD for 2 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Gamastan, 
Gamastan S/D 

Hepatitis A 
prophylaxis 

Household and institutional 
case contacts: 0.1 mL/kg IM 
once 
 
Travel to Hepatitis A-
endemic areas:  
Up to 1 month stay: 0.1 
mL/kg IM once 
Up to 2 months stay: 0.2 
mL/kg IM once 
2 months or longer stay: 0.2 
mL/kg IM every 2 months 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

0.1 mL/kg as a 
single dose or 0.2 
mL/kg every 2 
months 

 Measles 
postexposure 
prophylaxis 

0.25 mL/kg IM once 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

0.25 mL/kg 

 Rubella 
postexposure 
prophylaxis 

0.55 mL/kg IM once 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

0.55 mL/kg 

 Varicella 
postexposure 
prophylaxis 

0.6 to 1.2 mL/kg IM once 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

1.2 mL/kg 

Gammagard 
Liquid 

MMN 0.5 to 2.4 g/kg/month IV 
 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37  
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Gammagard 
S/D  

CLL 400 mg/kg IV every 3 to 4 
weeks 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 ITP 1 g/kg IV, up to 3 doses on 
alternate days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 KS 1 g/kg IV single dose or 400 
mg/kg IV QD for four 
consecutive days 
 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Gammaked CIDP Loading dose: 2 g/kg IV 
given in divided doses over 
2 to 4 consecutive days 
Maintenance dose: 1 g/kg IV 
every 3 weeks 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 ITP 1 g/kg IV QD given on 2 
consecutive days or 0.4 g/kg 
IV QD given on 5 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37 

Not applicable 



CLINICAL POLICY 
Immune Globulins 
 

Page 36 of 55 

Drug Name  Indication Dosing Regimen  Maximum Dose 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Gammaplex ITP 1 g/kg IV QD for 2 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial: 300 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: IV: given 
every 3 to 4 weeks with dose 
adjusted per serum IgG level 
and clinical response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Gamunex-C CIDP Initial: 2 g/kg IV given in 
divided doses over 2 to 4 
consecutive days 
 
Maintenance: 1 g/kg IV on 
one day or 0.5 g/kg IV on 
two consecutive days, every 
3 weeks 
 
[Use TBW or IBW, 
whichever is less; if member 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
is obese, use adjBW – see 
Appendix F.] 

 ITP 1 g/kg IV QD on 2 
consecutive days, or 0.4 
g/kg IV QD given on 5 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Hizentra CIDP 0.2 to 0.4 g/kg SC per week 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial weekly dose: previous 
IGIV dose in grams divided 
by number of weeks 
between IV doses and 
multiplied by 1.37. Prorate 
the weekly dose to give SC 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
at regular intervals QD to 
every 2 weeks beginning 1 
to 2 weeks after last IV or 
SC dose depending on 
dosing regimen. 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

HyQvia PI If IG therapy naïve or 
switching from IGSC: 300 
to 600 mg/kg every 3 to 4 
weeks after initial ramp-up 
(see manufacturer labeling) 
 
If switching from IGIV 
therapy: Give SC at same 
dose and frequency as 
previous IV therapy after 
initial ramp-up (see 
manufacturer labeling) 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Octagam 5% PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Octagam 10% ITP 1 g/kg IV QD for 2 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
is obese, use adjBW – see 
Appendix F.] 

Panzyga PI 300 to 600 mg/kg IV every 3 
to 4 weeks 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

ITP 1g/kg IV QD for 2 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

Privigen CIDP Loading dose: 2 g/kg IV in 
divided doses over 2 to 5 
consecutive days 
Maintenance dose: 1 g/kg IV 
every 3 weeks 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 ITP 1 g/kg IV QD for 2 
consecutive days 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 PI Initial: 200 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
[Use TBW or IBW, 
whichever is less; if member 

Not applicable 
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Drug Name  Indication Dosing Regimen  Maximum Dose 
is obese, use adjBW – see 
Appendix F.] 

Xembify PI Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37. Prorate 
the weekly dose and give SC 
at regular intervals QD to 
every week beginning 1 
week after last IV dose. 
Or 
Previous SC weekly dose 
administered in regular 
intervals with prorated doses 
QD to every week. 
 
[Use TBW or IBW, 
whichever is less; if member 
is obese, use adjBW – see 
Appendix F.] 

Not applicable 

 
VI. Product Availability  

Drug Availability  
IV administration - ready to use 
Asceniv (10%) Single-use vial: 5 gram 
Bivigam (10%) Single-use vial: 5, 10 gram  
Flebogamma DIF (5%) Single-use vial: 0.5, 2.5, 5, 10, 20 gram  
Flebogamma DIF (10%) Single-use vial: 5, 10, 20 gram  
Gammaplex (5%) Single-use bottle: 5, 10, 20 gram  
Gammaplex (10%) Single-use bottle: 5, 10, 20 gram 
Octagam (5%) Single-use bottle: 1, 2.5, 5, 10, 25 gram  
Octagam (10%) Single-use bottle: 2, 5, 10, 20, 30 gram  
Panzyga (10%) Single-use bottle: 1, 2.5, 5, 10, 20, 30 gram  
Privigen (10%) Single-use vial: 5, 10, 20, 40 gram  
IV administration - lyophilized powder for reconstitution  
Carimune NF Single-use vial: 6, 12 gram  
IV administration - freeze dried for reconstitution 
Gammagard S/D 5% single-use bottle: 5 gram  

10% single-use bottle: 10 gram  
IV or SC administration - ready to use 
Gammagard Liquid (10%) Single-use bottle: 1, 2.5, 5, 10, 20, 30 gram  
Gammaked (10%) Single-use bottle: 1, 2.5, 5, 10, 20 gram  
Gamunex-C (10%) Single-use vial: 1, 2.5, 5, 10, 20, 40 gram 
SC administration - ready to use 
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Drug Availability  
Cutaquig (16.5%) Single-use vial: 165 mg/mL 
Cuvitru (20%) Single-use vial: 1, 2, 4, 8, 10 gram  
Hizentra (20%) Single-use vial: 1, 2, 4, 10 gram  

Single-use prefilled syringe: 1, 2, 4 gram 
HyQvia (10%) IgG and 160 U/mL 
recombinant human hyaluronidase* 
*Hyaluronidase increases permeability of 
the local SC tissue for approximately 24 to 
48 hours. 

Single-use dual vial set: 2.5 g/25 mL, 5 g/50 mL, 10 
g/100 mL, 20 g/200 mL, 30 g/300 mL 
 

Xembify (20%) Single-use vial: 1, 2, 4, 10 gram 
IM administration – ready to use 
GamaSTAN (16.5%) Single-use vial: 2 mL and 10 mL 
GamaSTAN S/D (15-18%) Single-use vial: 2 mL and 10 mL  
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Providers referred to in this clinical policy are independent contractors who exercise independent 
judgment and over whom the Health Plan has no control or right of control.  Providers are not 
agents or employees of the Health Plan. 
 
This clinical policy is the property of the Health Plan. Unauthorized copying, use, and 
distribution of this clinical policy or any information contained herein are strictly prohibited.  
Providers, members and their representatives are bound to the terms and conditions expressed 
herein through the terms of their contracts.  Where no such contract exists, providers, members 
and their representatives agree to be bound by such terms and conditions by providing services to 
members and/or submitting claims for payment for such services. 
 
Note:  
For Medicaid members, when state Medicaid coverage provisions conflict with the coverage 
provisions in this clinical policy, state Medicaid coverage provisions take precedence. Please 
refer to the state Medicaid manual for any coverage provisions pertaining to this clinical policy. 
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